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ITEM PART NO. DESCRIPTION

 1    2    3    4 
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1018276-01 BOX, ELECTRICAL COMPONENT, COMPLETE 
(INCLUDES ITEMS 1 - 25 AND 1018893-02 - SEE PAGE 7-3) .............................................. 1

1 1015372 COVER, ELECTRICAL COMPONENT BOX ...................................................................... 1

2 1015752 SCREW, HI-LO, #12 - 16 x 5/8 ............................................................................................ 5

3 1013589 RING, RETAINING .............................................................................................................. 1

4 1015373 CAM, ELECTRICAL BOX .................................................................................................... 1

5 1014145 BUSHING, BRONZE ........................................................................................................... 2

6 1014065 WASHER, FLAT .................................................................................................................. 1

7 1010954 STUD, BALL, 1/4 - 28 .......................................................................................................... 1

8 1018213-01 ASSEMBLY, BELL CRANK SHAFT ..................................................................................... 1

9 0008717 NUT, NYLON LOCK, 1/4 - 28 .............................................................................................. 1

10 0008057 NUT, HEX, #4 - 40 ............................................................................................................... 4

11 0008058 WASHER, LOCK, #4 ........................................................................................................... 2

12 1014807 SWITCH, LIMIT ................................................................................................................... 1

13 1014808 SWITCH, LIMIT ................................................................................................................... 1

14 1012431 WASHER, FLAT, #4 ............................................................................................................. 2

15 N/A WIRE ASSEMBLY, #16 ORANGE ....................................................................................... 1

16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 x 1 5/8 ................................................................ 2

17 1018561-01 SCREW, HEX  WASHER HEAD HI-LO, 1/4 - 15 x 1/2 ........................................................ 1

18 1015777 ASSEMBLY, VOLTAGE REGULATOR ................................................................................. 1

19 0007893 NUT, HEX, #10 - 32 ............................................................................................................. 2

20 0001242 NUT, HEX, 5/16 - 18 ............................................................................................................ 2

21 1013609 SOLENOID, 12 VOLT .......................................................................................................... 1

22 1012295 FUSE, 10 AMP .................................................................................................................... 1

23 1015737 WIRE ASSEMBLY, #10 RED ............................................................................................... 1

24 1015741 BLOCK, FUSE .................................................................................................................... 1

25 1015371 BOX, ELECTRICAL COMPONENT .................................................................................... 1

26 1015405 BOLT, CARRIAGE, 5/16 - 18 x 2 ............................................................................................. 2  

27 0001241 WASHER, FLAT, 5/16 .............................................................................................................. 2

28 0007473 NUT, NYLON LOCK, 5/16 - 18 ................................................................................................ 2
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